Montagehandleiding
Montageanleitung
Fitting instruction
Instruction de montage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Asennusohje

Istruzioni di montaggio
Szerelési utasitas

RENAULT Megane Il HB
3+ 5d

R 11/02  —=

TYPE: 033014
Ball code: 2641

EC 94/20

e4 00-2270

1794 kg

D NL| D|GB| N| SF| I
waarde F|lE|DK| S|cz|H
value
Wert
valeur

1350 kg 75 kg 7,56kN (c) BOSAL 17-06-2010 Issue 04

DETAIL 1

DETAIL 2

TYPE ML
PARTIR.

ol [

DVALE

WXVETLD

bo==l

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kdnnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgist tilladte veegt efter Deres kgretgj.
Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis for max slapvagnsvikt for din bil.

Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al manuale
d'istruzione od ai documenti di omologazione della vettura stessa.

Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém priikkazu nebo v
uzivatelské pfirucce.

A gépkocsijahoz kapcsolhato utanfuté maximalis sulyat illetéen lapozza fel az auté felhasznaldi
kézikdnyvét, illetve tipusengedélyét.

Mukana tulevat osat
Componenti forniti a corredo
Dodané upevriovaci dily
Altalunk biztositott alkatrészek

Piezas incluidas
Medfglgende komponenter
Vedlagt festemateriell
Medféljande komponenter

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint

2X M10x30
2X M10x45 (&) 1x M10
1x  M12x30 NG, 5x M2
4x M12x50
2X M12x70
2X M10
@ 5x M0 ML
7x M12

3x  MI0



033014 MONTAGEHANDLEIDING.

10.
11.

12.
. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:
14.

15.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel aanwezige

kit ter plaatse van de bevestigingspunten verwijderen.

Demonteer de achterlichtunits. Demonteer hiervoor in totaal 4 vleugelmoeren. De onderste vleugelmoeren zijn

te bereiken door het kunststof afdekkapje te verwijderen. Klik de stekkers los.

Verwijder in de bagageruimte de vloermat, het reservewiel, de krikhouder en de reservewielbak.
Demonteer de bumper:

Verwijder aan de bovenzijde van de bumper 2 schroeven en aan de onderzijde 5 schroeven.
Verwijder in beide wielkasten 3 schroeven.

Verwijder het luchtrooster en de afdichtingskap aan de linkerzijde achter de wielkast.
Demonteer de binnenbumper (6 moeren). Deze wordt niet meer gebruikt!

Maak in het afdichtingsmateriaal van de chassisbalken een snede zodat de steunen “1”, “2”, “3” en “4” in

de chassisbalken geschoven kunnen worden.

Monteer bijgeleverde plaatjes op de bevestigingspunten van de binnenbumper d.m.v.
de reeds bestaande moeren van de binnenbumper (zie detail 1).

Schuif de steunen “1” en “2” in de linker chassisbalk en de steunen “3” en “4“ in de
Monteer de steunen “1 “ en “4” in de bagageruimte t.p.v. de gaten “A” m.b.v 2 bouten M10x30, incl.
carrosserie- en veerringen.

Monteer de steunen “1” en “2” aan de linkerzijde t.p.v. gat “B” m.b.v. 1 bout M10x45, incl. carrosserie- en

veerring.

Monteer de steunen “3” en “4” aan de rechterzijde in de bagageruimte t.p.v. gat “B” m.b.v. 1 bout M10x45,

incl. sluit-, veerring en verstevigingssteun “6”.

Monteer, via de rechter chassisbalk, bevestigingsstrip “7” t.p.v. gat “C” m.b.v. met 1xM10 bout, incl.
sluit-, veerring en moer.

Monteer t.p.v. de gaten “D” onderhaak “8” m.b.v. 4 bouten M12x50, incl. veer-, sluitringen en moeren.
Indien nodig vulstrippen (1Imm) en (2mm) gebruiken om de ruimte tussen onderhaak “8” en steun
“3” op te vullen (zie detail 2).

De snede in het afdichtingsmateriaal afkitten.

Herplaats alle onder de punten 2, 3, 4 en 5 genoemde onderdelen.

Monteer t.p.v. de gaten “E” de kogelbehuizing en beugel “9” m.b.v. 2 bouten M12x70, incl. veerringen en
moeren.

Monteer t.p.v. gat “F” de stekkerdoosplaat m.b.v. 1 bout M12x30, incl. veerring en moer.

M10 - 46Nm

M12 -79Nm

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door de

schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij aansprakelijk

is (art. 185, lid 2 N.B.W.).

ho==al

rechter chassisbalk.

033014 MONTAGEANLEITUNG

1.

2.

10.
11.

12.

13.

14.
15.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstéandigkeit Gberpriifen.

Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

Demontieren Sie die Ricklichteinheiten. Demontieren Sie dazu insgesamt 4 Fliigelmuttern. Die unteren
Fligelmuttern sind durch Entfernen der Kunststoff-Abdeckkappe erreichbar. Rasten Sie die Stecker
aus.

Entfernen Sie im Kofferraum die Bodenmatte, das Ersatzrad, die Halterung fur den Wagenheber und
das Ersatzrad.

Demontieren Sie die Sto3stange:

Entfernen Sie an der Oberseite der Sto3stange 2 Schrauben und an der Unterseite 5 Schrauben.
Entfernen Sie in beiden Radké&sten 3 Schrauben.

Entfernen Sie den Luftungsrost und die Dichtkappe an der linken Seite hinter dem Radkasten.
Demontieren Sie das Innenteil der Stof3stange (6 Muttern). Dieses wird nicht mehr gebraucht!
Machen Sie in das Dichtungsmaterial der Chassistrager einen Einschnitt, so dass die Halter “1”, “2”,
“3” und “4” in die Chassistrager geschoben werden kdénnen.

Die mitgelieferten Platten mit den vorhandenen Muttern des Innensto3fangers,

geman Detail 1 an Befestigungspunkten des Innensto3fangers montieren.

Schieben Sie die Halter “1” und “2” in den linken Chassistréager und die Halter “3” und “4“ in den
rechten Chassistrager.

Montieren Sie die Halter “1 “ und “4” im Kofferraum bei den Ldchern “A” mit Hilfe der 2 Bolzen M10x30,
einschlieBlich Karosseriescheiben und Federringen.

Montieren Sie die Halter “1” und “2” an der linken Seite bei dem Loch “B” mit Hilfe des Bolzen M10x45,
einschlieBlich Karosseriescheiben und Federringen.

Montieren Sie die Halter “3” und “4” an der rechten Seite des Kofferraums bei dem Loch “B” mit Hilfe
des Bolzen M10x45, einschlieBlich Unterlegscheiben, Federringen und Versteifungstrager “6".
Montieren Sie via dem rechten Chassistrager das Befestigungsband “7” bei Loch “C” mit Hilfe von
einem 1xM10 Bolzen, einschlief3lich Unterlegscheibe, Federring und Mutter.

Montieren Sie bei den Lochern “D” Quertrager “8” mit Hilfe von 4 Bolzen M12x50, einschlieRlich
Federringen, Unterlegscheiben und Muttern.

Falls nétig Fullstreifen (Imm) und (2 mm) benutzen um den Raum zwischen Quertrager ,8“

und Stutze ,3“ aus zu filllen (Detail 2).

Den Einschnitt im Dichtungsmaterial mit Kitt abdichten.

Bringen Sie alle in den Punkten 2, 3, 4 und 5 genannten Teile wieder in ihre urspriingliche Position.
Montieren Sie bei den Lochern “E” die Kugelaufnahme und Bugel ,,9 mit Hilfe von 2 Bolzen

M12x70, einschlieBlich Federringen und Muttern.

Montieren Sie bei dem Loéch “F” die Steckdosenhalteplatte mit Hilfe von 1 Bolz M12x30, einschlief3lich
Federring und Multter.

Die Anhéngevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:

M10 - 46Nm

M12 -79Nm

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Fur einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemaRer Benutzung verursacht wurde, tbernimmt Bosal keine Haftung. (art. 185 lid 2 N.B.W.)



033014 FITTING INSTRUCTIONS

1.

2.

10.
11.

12.

13

14.
15.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Remove the rear light units, by removing the, in total, four wing nuts. The lower wing nuts can be
accessed by removing the plastic protective cover. Unplug the plugs.

In the boot, remove the floor mat, the reserve wheel, the jack holder and the reserve wheel holder.
Remove the bumper:

Remove the two screws from the top and the five screws from the bottom of the bumper.
Remove the three screws from both wheel housings.

Remove the ventilation grill and the cover behind the wheel housing on the left-hand side.
Remove the inboard bumper (6 nuts). This will not be reused!

Make a cut in the sealing material of the chassis rails so that brackets “1”, “2”, “3” and “4” can be
slide into the chassis rails.

Mount the provided plates at the fitting points at the inside bumper using the existing

nuts of the inside bumper according the detail 1.

Slide brackets “1” and “2” into the left-hand chassis rail and brackets “3” and “4“ into the right-hand
chassis rail.

Attach brackets “1 “ and “4” in the boot at holes “A” using two M10x30 bolts, body washers and
spring washers.

Attach brackets “1” and “2” to the left-hand side at hole “B” using one M10x45 bolt, body and spring
washer.

Attach brackets “3” and “4” in the boot on the right-hand side at hole “B” using one M10x45 bolt,
lock washer, spring washer and strengthening bracket “6”.

Attach via the right-hand chassis rail, attachment strip “7” at hole “C” using one M10 bolt, lock
washer, spring washer and nut.

Mount bar “8” at holes “D” using four M12x50 bolts, lock washers, spring washers and nuts.

If necessary, use spacer plates (1mm) and (2mm) to suit the space between bar “8” and
bracket “3” (detail 2).

Apply sealant to the cut made in the sealing material.

Replace all parts mentioned in points 2, 3, 4 and 5.

Mount the tow ball housing and clamp “9” at holes “E” using two M12x70 bolts, spring washers and
nuts.

Mount the socketplate at hole “F” using one M12x30 bolt, spring washer and nut.

. Secure the towbar using a torque-wrench. Torque the bolts as follows:

M10 - 46Nm

M12 -79Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Bosal cannot be held responsible for any defects in the product caused by fault or by any
injudicious use whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

033014 DESCRIPTION DU MONTAGE

1.
2.

3.

10.
11.

12.

13.

14.
15.

Séparer les différents éléments d’attelage. Enlever le mastic de protection autour des points de fixation.
Démontez les unités des feux arriere. A cet effet, dévissez au total 4 écrous a ailettes. Pour atteindre les
écrous a ailettes inférieurs, retirez le capuchon plastique de protection. Détachez les fiches.

Retirez le paillasson, la roue de secours, le boitier du cric et le bac de la roue de secours dans le coffre.
Démontez le pare-chocs.

Pour ce faire, retirez 2 vis sur la surface supérieure et 5 vis sur la surface inférieure du pare-chocs.
Dans les deux logements de roue, retirez 3 vis.

Retirez la grille d’aération et le capuchon de colmatage situé a gauche derriere le logement de roue.
Démontez le pare-chocs intérieur (6 écrous). Celui-ci ne sera plus utilisé !

Effectuez une entaille dans le matériau de colmatage des poutrelles du chassis, afin que les supports “1”,
“2", “3" et “4” puissent coulisser dans les poutrelles du chassis.

Monter les plaques founies aux points de fixation du pare-chocs intérieur a I'aide

des écrous existants du pare-chocs intérieur (voir detail 1).

Faites glisser les supports “1” et “2” dans la poutrelle de gauche et les supports “3” et “4“ dans la poutrelle
de droite du chassis.

Montez les supports “1 “ et “4” dans le coffre au niveau des trous “A” a I'aide de 2 boulons M10x30, y
compris les anneaux de carrosserie et les rondelles-ressorts.

Montez les supports “1” et “2” sur le c6té gauche au niveau du trou “B” a I'aide d’'un boulon M10x45, y
compris I'anneau de carrosserie et la rondelle-ressort.

Montez les supports “3” et “4” dans le coffre sur le coté droit au niveau du trou “B” a 'aide d'un boulon
M10x45, y compris la rondelle, la rondelle-ressort et le support de renforcement “6”.

Par le biais de la poutrelle de droite du chassis, montez la bande de fixation “7” au niveau du trou “C” au
moyen d’un boulon M10, y compris la rondelle, la rondelle-ressort et I'écrou.

Montez la traverse “8” au niveau des trous “D” au moyen de 4 boulons M12x50, y compris les

rondelles, les rondelles-ressorts et les écrous.

Si nécessaire intercaler les cales de compensation (1mm) et (2mm) entre la traverse «8» et le

support «3». (voir detail 2).

Mastiquer I'entaille dans le matériau de colmatage.

Remettez en place tous les éléments cités aux points 2, 3, 4 et 5.

Montez le logement de boule et la bride «9» au niveau des trous “E” & I'aide de 2 boulons M12x70, y
compris les rondelles-ressorts et les écrous.

Montez le support du prise au niveau du trou “F” a I'aide 1 boulon M12x30, y compris la rondelle-ressort et
I'écrou.

Fixer 'attelage. Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M10 - 46Nm

M12 -79Nm

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés par
une mauvaise utilisation. Seul I'utilisateur est responsable.



033014 INSTRUCCIONES DE MONTAJE

1.

2.

10.
. Monte el recubrimiento protector de la esfera del gancho remolcador y el elemento de fijacion "9”

12.

13.

14.

15.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar el
pegamento existente en los puntos de sujeccion.

Desmontar los conjuntos de pilotos traseros. Desmontar 4 tuercas con mariposa para ello. Las tuercas
con mariposa inferiores se pueden alcanzar retirando la tapa de recubrimiento sintética. Soltar los
enchufes.

Retirar, en el maletero, la alfombra, la rueda de repuesto, el soporte del gato y el alojamiento de la rueda
de repuesto.

Desmontar el parachoques.

Retirar 2 tornillos que se encuentran en la parte superior del parachoques y 5 tornillos en la parte
inferior. Retirar 3 tornillos en ambos pases de rueda.

Retirar la rejilla de ventilacion y la cubierta a la izquierda detras del pase de rueda.

Desmontar el parachoques interior (6 tuercas). Ya no se utiliza.

Efectuar un corte en el material de recubrimiento de los largueros del chasis de modo que se puedan
introducir los soportes “1”, “2”, “3" y “4” en los largueros del chasis.

Monte las laminas transportadas a los puntos de fijacion en el parachoques interior

utilizando las contratuercas existentes del parachoques interior, en base de la figura 1.

Meter entonces los soportes “1" y “2” en el larguero del chasis izquierdo y los soportes “3” y “4” en el
larguero del chasis derecho.

Montar los soportes “1” y “4” en el maletero en los orificios “A” por medio de 2 pernos M10x30,
incluyendo anillos de carroceria y aros elasticos.

Montar los soportes “1”y “2”, a la izquierda en el orificio “B” por medio de 1 perno M10x45 incluyendo
anillo de carroceria y aro elastico.

Montar los soportes “3"y “4”, a la derecha en el maletero en el orificio “B” por medio de 1 perno
M10x45, incluyendo arandelas, aro elastico y soporte de refuerzo “6".

Montar, a través del larguero del chasis derecho la cubrejunta de fijacion “7” en el orificio “C” por medio
del perno 1xM10, incluyendo arandela, aro elastico y tuerca.

Montar en los orificios “D” el gancho inferior “8” con 4 pernos M12x50, incluyendo arandelas, aros
elasticos y tuercas.

De ser necesario, utilizar tiras de relleno (Imm)y (2mm) para rellenar el espacio entre

el gancho inferior “8” y el soporte “3”". (la figura 2).

Ponga substancia obturador en el recorte hecho en el material obturador.

Volver a colocar todas las piezas retiradas en los puntos 2, 3, 4y 5.

utilizando dos tornillos M12x70, arandelas de fijacion y contratuercas. («E»)

Monte la placa de ajustamiento en el hueco "F” utilizando un tornillo M12x30, arandelas de fijacion y
contratuercas.

Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M10 - 46Nm

M12 —-79Nm

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de apriete
dados).

Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos a
un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art.
185, parrafo 2 N.B.W. (Cdadigo Civil Holandés)).

ho==al

033014 MONTAGEVEJLEDNING

1.

2.

12.
13.

14.
15.

Fjern de dele og monteringsmaterialer, der sidder pa treekkrogen. Eventuelt kit pa fastggrelsespunkterne
fiernes.

Afmonter baglygteelementerne. Afmonter her i alt 4 vingemgtrikker. De nederste vingemgtrikker nas ved at
fierne kunststofhaetten. Klik stikkene Igs.

Fjern gulvmatten, reservehjulet, donkraftholderen og reservehjulskassen i bagagerummet.

Afmonter kofangeren.

Fjern 2 skruer pa kofangerens overside og 5 skruer p& undersiden. Fjern 3 skruer i begge hjulkasser.
Fjern luftgitteret og taetningsheaetten i venstre side bag hjulkassen.

Afmonter den indvendige kofanger (6 mgtrikker). Denne bliver overfladig!

Lav et snit i teetningsmaterialet pa chassisvangerne, sa beslagene “1”, “2”, “3" og “4” kan skydes ind i
chassisvangerne.

Monter de medfglgende plader i fastggrelsespunkterne ved inderkofangeren ifglge

tegning 1 ved at bruge inderkofangerens eksisterende mgtrikker .

Skyd beslagene “1” og “2” ind i den venstre chassisvange og stgtterne “3” og “4“ i den hgjre
chassisvange.

Monter beslagene “1 “ og “4” i bagagerummet i hullerne “A” vha. 2 bolte M10x30, inkl. karosseriringe og
fiederskiver.

Monter beslagene “1 “ og “2” i venstre side i hul “B” vha. 1 bolt M10x45, inkl. planskive og fiederskive.
Monter beslagene “3 “ og “4” i hgjre side i bagagerummet i hul “B” vha. 1 bolt M10x45, inkl. karosseriring,
fiederskive og forstaerkningsbeslag "6".

Monter, via den hgjre chassisvange, fastggringsstrimlen “7” ved hul “C” vha. 1xM10 bolt inkl.

planskive, fiederskive og matrik.

Monter tveervangen “8” i hullerne “D” vha. 4 bolte M12x50, inkl. fiederskiver, planskiver og mgatrikker.
Brug om ngdvendigt udfyldningsstrimlerne (Imm) og (2mm) for at fylde rummet

mellem underkrogen “8” og beslaget “3” ud. (Tegning 2).

Anvend teetningsmiddel til snittet i teetningsmaterialet.

. Seet alle under punkt 2, 3, 4 og 5 naevnte dele pa plads igen.
. Monter traekkuglens beskyttelsesbetraek og fastgerelsesbeslag nr..,9”, vha. 2 stk. M12x70 bolte,

fiederskiver og matrikker. (,E“)

Monter tilpasningspladen i hul ,F” vha. 1 stk. M12x30 bolt inkl. fiederskive og mgtrik.
Fastger treekkrogen. Fglgende momenter skal iagttages:

M10 - 46Nm

M12 -79Nm

Det er ngdvendigt at efterspsende mgatrikkerne efter ca. 1000 km.

Bosal kan ikke ggres ansvarlig for mangler ved produktet, der er opstaet som

falge af skyld eller ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk. 2

N.B.W. (hollandsk privatret)).



033014 MONTERINGSVEILEDNING 033014 MONTERINGSINSTRUKTION
Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg pa 1. Packa upp monteringssatsen och kontrollera inneh&llet mot detaljbeskrivning. Om det behévs tag bort
festepunktte)}nlz cimodul ) dad i i d underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

2. Demonter bal yntmo uene. Dette gjores ved a demontere til sammen 4 vingemutre. De nederste 2. Demontera bakljusmodulerna. Avlagsna harvid totalt 4 vingmuttrar. De understa vingmuttrarna kan kommas at
wﬂngerﬂngtrenel nas ved a fjlerne plastdeksletr.]_slneppklirﬁ ligntaktene. hiul genom att avlagsna plastkdpan. Klicka los kontakterna.

3. Fjem i bagasjerommet gu vmatten, reservenjulet, jekkholderen og reservehjulsrommet. 3. Avlagsna ur bagageutrymmet golvmattan, reservhjulet, domkraftshallaren och reservhjulets hallare.

4. Demonter stgtfangeren: oco .

4. Demontera stotfangaren:

Fjern 2 skruer pa oversiden av stgtfangeren og pa undersiden 5 skruer. N . e . o . .
Fiern 3 skruer i begge hjulkassene. Avlagsna de 2 skruvarna fran stétfangarens ovansida och 5 skruvar fran undersidan. Avlagsna 3

5. Fjern luftristen og tetningsdekslet p& venstre side bak hjulkassen. skruvar ur bada hjulhusen.

6. Demonter den indre stgtfangeren (6 mutre). Denne skal ikke brukes pa nytt! 5. Avlagsna luftgallret och tackkapan till vénster bakom hjulhuset.
Lag et snitt i tetningsmaterialet til understellsbjelkene slik at stgttene “1”, “2", “3" og “4” kan skyves inn 6. Demontera stétfngarens innanméte (6 muttrar). Dessa férfaller.
pa understellsbjelkene. Gor en skara i chassibalkarnas tatningsmaterial sa att stoden “1”, “2, “3” och “4” kan skjutas in i
Monter de vedlagte platene ved festepunktene ved stgtfangerinnlegget ved hjelp av chassibalkarna.
stgtfangerinnleggets muttere i henhod til bildet 1. Montera dom bifogade skivorna, till monteringspunkterna vid inlagget av

7. Skyv stattene “1” og “2” inn pa venstre understellsbjelke og stettene “3” og “4*“ inn pa hayre stotfangaren, och anvanda den férhandenvarande skruvmuttrarna av inlagget av
understellsbjelke. stotfangaren, enligt teckningen 1.
Monter stgttene “1 “ og “4” i bagasjerommet ved hullene “A” ved hjelp av 2 skruer M10 x 30, inklusive 7. Skjut in stéden “1” och “2” i den vanstra chassibalken och stéden “3” och “4“ i den hégra chassibalken.
karosseri- og figerskiver. Montera stoden “1 “ och “4” i bagageutrymmet vid halen “A” med 2 skruvar M10x30, inkl. breda planbrickor
Monter stottene “1 * og “2” pa venstre side ved hullet “B” ved hjelp av 1 skrue M10 x 45, inklusiv och fiaderbrickor.
karosseri- og fierskive. Montera stoden “1” och “2” till vanster vid halet “B” med 1 skruv M10x45, inkl. bred planbricka och

Monter stgttene “3“ og “4” p& hgyre side i bagasjerommet ved hullet “B” ved hjelp av 1 skrue M10 x 45,
inklusiv skive, fjeerskive og forsterkningsstykke “6".
Monter, via hgyre understellsbjelke, festelisten “7” ved hullet “C” ved hjelp av 1 skrue M10, inklusiv
skive, fjserskive og mutter.

8. Monter .underdelen av tilhengerfestet “8” ved hullene “D” ved hjelp av 4 skruer M12 x 50, inklusiv
skiver, fjeerskiver og mutre.

fjaderbricka.

Montera stéden “3” och “4” till hoger i bagageutrymmet vid halet “B” med 1 skruv M10x45, inkl. planbricka,
fjaderbricka och forstérkningsstaget "6”.

Montera, via den hogra chassibalken, stodskenan “7” vid halet “C” med 1 skruv M10, inkl. planbricka,
fjaderbricka och mutter.

Om nedvendig fylles gleppen mellom nedre del av tilhengerfestet “8” og stetten “3” opp 8. Montera underkroken “8" vid héen_ “D” med 4 skruvar M12x50, inkl. fiaderbrickor, planbrickor och muttrar.
med foringslistene (1 mm) og (2 mm).(Bildet 2). Anvéand, om nodvandigt, fylinadslisterna (1 mm) och (2 mm) for att fylla ut utrymmet mellan
9. Bruk tetningsmasse for & tette utsparingen i tetningsmaterialet. underkrok “8” och stod “3". (Teckningen 2).
10. Sett pa plass igjen alle delene som ble nevnt under punktene 2, 3, 4 og 5. 9. Tata uttagen som gjorts i tatningsmaterialet med hjalp av tatningsmedel.
11. Monter tilhengerfestets kuledelbeskytter og fikseringelementet "9” ved & bruke 2 skruer M12x70, 10. Montera tillbaka alla delar som namndes under punkt 2, 3, 4 och 5.
fiserunderlag og muttere. («E») 11. Montera skyddsbekladnaden av dragkrokens klotelementen, och fastelementen ,9”, med hjalp av tvd M12x30
12. Monter skiven ,F” ved & bruke en M12x30 skrue, et fiserunderlag og en mutter. skruvarna, fjadrande underlaggen, och skruvmuttrarna. ("E”)
13. Fest tilhengerfestet. Bruk i den forbindelse fglgende tilstramningsmomenter: 12. Montera anpassningsplaten, vid halet ,F”, med hjalp av 1 M12x30 skruven, fiadrande underlaggen, och
M10 - 46Nm skruvmuttrarna.
M12-79Nm 13. Montera dragkroken. Spann med momentnyckel enligt féljande:
14. Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte M10 - 46Nm
tilstramningsmomentene). . _ M12—79Nm
15. Bosal _kan ikke stilles ansvarlig for noen mangel ved produktet som kan forarsakes av_s_kwdeslras eller 14. Det ar nodvandigt att dra at bultarna igen efter ungefar 1000 km kérning (enligt angivha momentangivelser).
:gii/yt:gjk'gnt;mk' Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske sivilrettslige 15. Bosal kan inte stéllas till ansvar for fel pa produkten som orsakats av anvandaren eller genom omdémeslost

bruk av produkten av anvéndaren eller en person som han bar ansvar for (art. 185, paragraf 2 i den
nederléandska civilrattsbalken).



033014 ASENNUSOHJEET

1. Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat I6ytyvéat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista.

2. |Irrota takavalot. Irrota sitd varten nelja siipimutteria. Alimpiin siipimuttereihin paasee kéasiksi
poistamalla muovisen suojuksen. Napsauta pistokkeet irti.

3. Poista tavaratilasta matto, vararengas, vakivivun pidike ja vararengasteline.

4. Irrota puskuri.
Irrota puskurin ylapuolelta kaksi ruuvia ja sen alapuolelta viisi ruuvia. Poista kummastakin pyorien
rungosta kolme ruuvia.

5. Poista tuuletusristikko ja tiivistekupu vasemmalta puolelta pyorien rungon takaa.

6. lIrrota sisapuskuri (kuusi mutteria). Sita ei enaa tarvita!
Tee alustan palkkien tiivisteisiin viilto, jotta tuet “1”, “2”, “3” ja “4” voidaan tyontaa palkkeihin.
Asenna oheiset levyt kiinnityspisteisiin sisapuskurilla kdyttden sisapuskurin mutterit
kuvan 1 mukaisesti.

7. Tybnnatuet “1” ja “2” vasempaan alustan palkkiin ja tuet “3” ja “4” oikeaan palkkiin.
Kiinnita tuet “1” ja “4” tavaratilassa reikiin “A” kahdella pultilla M10x30, runko- ja jousirenkailla.
Kiinnita tuet “1” ja “2” vasemmalla puolella reikdan “B” pultilla M10x45, runko- ja jousirenkaalla.
Kiinnita tuet “3” ja “4” oikealla puolella reikaéan “B” pultilla M10x45, runko- ja jousirenkaalla ja
vahvistustuella “6”.
Kiinnita oikean alustan palkin kautta kiinnitysliuska “7” reikdan “C” pultilla M10, mukaan lukien tiiviste-
ja jousirengas ja mutteri.

8. Kiinnita reikiin “D” alakoukku “8" neljalla pultilla M12x50, mukaan lukien jousi- ja tiivisterenkaat ja
multterit.
Kaytéa tarvittaessa tayttoliuskoja (1mm) ja (2mm) alakoukun “8” ja tuen “3” valisen
tilan tayttdmiseksi. (Kuvan 2 mukaisesti).

9. Laita tiivistysainetta tiivistysmateriaaliin tehtyyn leikkaukseen.

10. Asenna kaikki kohdissa 2, 3, 4 ja 5 mainitut osat takaisin paikoilleen.

11. Asenna vetokoukun kuulaosan suojaus ja kiinnityselementti "9” kayttamalla 2 ruuvia M12x70,
jousialuslevyja ja muttereita. (“E”)

12. Asenna levy reikaan ,F” kayttamalla M12x30 —ruuvia, jousialuslevya ja mutteria.

13. Kirista seuraaviin momentteihin:
M10 - 46Nm
M12 -79Nm

14. Tuhannen kilometrin jalkeen kiristys tarkistettava.

15. Bosalia ei voida pitaé vastuullisena aine- tai henkildvahingoista, jotka johtuvat vaarasta
asennuksesta tai vaarasta kaytosta (artikla 185 kohta 2 NBW).

bho==al

033014 ISTRUZIONI DI MONTAGGIO

1.

2.

o

10.
11.

12.
13.

14.
15.

Aprire I'imballaggio della struttura di traino e controllare il contenuto a fronte dell’elenco componenti.

Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.

Smontare i gruppi ottici posteriori: svitare i 4 galletti. Si accede a quelli inferiori rimuovendo la protezione in
plastica. Staccare le spine.

Rimuovere all'interno del vano bagagli: il rivestimento del fondo, la ruota di scorta, il supporto del cric e il vano
per la ruota di scorta.

Smontaggio del paraurti:

Svitare le 2 viti nella parte superiore e le 5 viti nella parte inferiore. Svitare le 3 viti in ogni passaruota.
Togliere la griglia e la piastra di protezione nella parte laterale sinistra, dietro il passaruota.

Smontare il supporto interno del paraurti (6 dadi) che non serve piu. Praticare un taglio nei mastici di protezione
sui longheroni per consentire I'inserimento dei supporti “1”, “2”, “3” en “4”.

Montare le piastre fornite ai punti di fissaggio all’interno del paraurti utilizzando i dadi esistenti del
paraurti interno, come da disegno 1.

Inserire i supporti “1” e “2” nel longherone sinistro e i supporti “3” e “4“ in quello destro.

Montare, all'interno del vano bagagli, i supporti “1 “ e “4” e fissare nei fori “A” con 2 bulloni M10x30, le rondelle
di carrozzeria e le rondelle elastiche.

Montare i supporti “1” e “2” sul lato sinistro, fissandoli nel foro “B” con un bullone M10x45, la rondella di
carrozzeria e la rondella elastica.

Montare i supporti “3” e “4” sul lato destro del vano bagagli, fissandoli nel foro “B” con un bullone M10x45, le
relative rondelle piane ed elastiche ed il supporto di rinforzo “6”.

Montare, dal lato del longherone destro, la piastra di fissaggio “7” fissandola nel foro “C* con un bullone
1xM10, la rondella piana, la rondella elastica ed il dado.

Montare la traversa “8” e fissare nei fori “D“ con i 4 bulloni M12x50, le rondelle piane, le rondelle elastiche e i dadi.
Se necessario, usare le piastre distanziali (1 mm) e (2 mm) per riempire lo spazio fra il gancio

inferiore “8” ed | supporto “3”. (Disegno 2)

Applicare il sigillante nel taglio fatto nel materiale sigillante.

Rimontare i componenti indicati ai punti 2, 3, 4 e 5.

Montare I'alloggiamento della sfera e I'elemento di fissaggio ,,9” utilizzando 2 bulloni

M12x70, rondelle elastiche e dadi. (“E”).

Montare il portapresa nel foro ,F” utilizzando 1 bullone M12x30, rondelle elastiche e dadi.

Fissare la struttura di traino. Bloccare I'insieme della bulloneria alle coppie di serraggio di seguito indicate:
M10 - 46Nm

M12 -79Nm

Verificare il serraggio di tutti i bulloni dopo i primi 2000 Km. di traino.

La Bosal declina ogni responsabilita per errato o imperfetto montaggio del dispositivo di traino, come pure
per uso errato o improprio dello stesso.



033014 NAVOD K MONTAZI

1.

2.

3.

12.

13.

14.

15.

Podle pfilozeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni.

Pokud je to nezbytné, odstranit ze styénych bodu v zavazadlovém prostoru ochranny prostfedek.
Odmontujte kompletni zadni svétla. K tomu je nutno vySroubovat celkem ¢&tyfi kiidlové matice.

K spodnim maticim se Ize dostat po sejmuti umélohmotného vicka. Uvolnéte konektory.

V zavazadlovém prostoru odstrante koberecek, rezervni kolo, drzak na zvedak a vanu na rezervni
kolo.

DemontaZz narazniku: Na horni strané narazniku vySroubujte dva Srouby a na jeho dolni strané pét
Sroubd.

VySroubuijte tfi Srouby z obou podbéh(.

Na levé strané za podb&éhem sejméte ventilatni mfizku a tésnici kryt.

Odmontujte vnitfni naraznik (Sest matic). Jiz nebude zapotrebi. V tésnicim materialu nosnikl podvozku
udélejte zarez tak, aby drzaky ,17, ,2”, ,3” a ,4” bylo mozno zasunout do nosnikti podvozku.
Namontujte dodané desti¢ky k fixaénim bodim u naraznikové vlozky tak, jak to uvadi

nakres, pouzijte k tomu Srouby které Vam zlstali z naraznikové vlozky. (Detailu €.1).

Zasunte drzaky ,1” a ,2” do levého nosniku podvozku a drzaky ,3” a ,4“ do pravého nosniku
podvozku.

Pomoci dvou Sroubtd M10x30 (s karosarskymi a pruznymi podlozkami) pfipevnéte v zavazadlovém
prostoru drzaky ,1“ a ,4” k otvordm ,A”.

Pomoci jednoho Sroubu M10x45 (s karosarskymi a pruznymi podlozkami) pfipevnéte drzaky ,1” a ,2”
na levé strané k otvoru ,B”.

Pomoci jednoho Sroubu M10x45 (se zavérnou a pruznou podlozkou a s vyztuhou ,6”) pfipevnéte
drzéky ,3” a ,4” na pravé strané zavazadlového prostoru k otvoru ,B”.

Pomoci jednoho Sroubu M10x30 (se zavérnou a pruznou podlozkou a matici) pfipevnéte skrz pravy
nosnik podvozku montazni pasek ,7” k otvoru ,C”".

Pomoci ¢tyf Sroubl M12x50 (s pruznymi a zavérnymi podlozkami a maticemi) pfipevnéte pficnik ,8” k
otvordm ,D”. V pfipadé potieby pouzijte k vyplnéni prostoru mezi pficnikem “8” a drzakem “3”
vyrovnavaci plechy (tloustka 1 mm) a (tloustka 2 mm). (Detailu ¢.2)

Naneste tmel do zafezu v tésnici hmoté.

. Vratte na misto vSechny soucasti uvedené v bodech 2, 3, 4 a 5.
. Namontujte ochranny kryt odtahovaci koule tazného haku a pfichytku pomoci dvou Sroubd M12x70-

es, a pouzitim podlozek listové pruziny a Sroubovymi maticemi. (“E”)

Namontujte montazni plech , k dife s oznaenim ,F” pomoci jednoho Sroubu M12x30 a pouzitim
podloZek listové pruziny a Sroubovymi maticemi.

Tazné zafizeni zabezpedit, v8echny Srouby. Hodnoty toivého momentu:

M10 - 46Nm

M12—-79Nm

Po ujeti zhruba 1000 km dotahnout v8echny Srouby a matice na vySe uvedené hod noty tocivého
momentu.

Firma Bosal nenese zodpovédnost za jakoukoliv zavadu na vyrobku zpusobenou nespravnym
zachazenim na strané uZivatele nebo osoby za kterou je zodpovédny.

033014 SZERELESIUTMUTATO

1.

2.

10

12.

13.
14.

15.

Csomagolja ki a vonohorgot és ellenérizze a tartalmat, 6sszevetve az alkatrészlistaval.

Szlkség esetén tavolitsa el az als6 tomitést a vondhorog régzitési pontjairol.

Tavolitsa el a hatsélampakat 6sszesen négy szarnyas anya eltavolitasaval. Az also

szarnyas anyakhoz a mlianyag védéburkolat eltavolitasaval lehet hozzaférni. Huzza ki a
csatlakozédugokat.

Tavolitsa el a padldszényeget, potkereket, emelStartot és a potkeréktartét a csomagtartoban.
Tavolitsa el a I6kharitot:

Tavolitsa el a két csavart a l16kharito felsé részérél és az 6t csavart a I6kharitd

aljarol. Remove the two screws from the top and the five screws from the bottom of

the bumper.

Tavolitsa el a harom csavart mindkét kerékhazbol.

Tavolitsa el a szell6zbracsot és a kerékhaz mogétti burkolatot baloldalon.

Tavolitsa el a I6kharitobetétet (6 csavaranya). Ezekre mar nem lesz szlkség!

Készitsen egy bevagast az alvazgerendak tomitéanyagan, hogy az ,1’-es, ,2"-es, ,3"-as és ,4"-
es tartdkat be lehessen csusztatni az alvazgerendakba. Szerelje fel a szallitott lemezeket a
rogzitési pontokhoz a I6kharitobetétnél a 16kharitobetét meglévé csavaranyait hasznalva az 1-es
rajz szerint.

CsuUsztassa az ,1"-es és ,2"-es tartokat a baloldali alvazgerendaba és a ,3"-as és ,4"-es tartokat
a jobboldali alvazgerendaba.

Erésitse fel az ,1"-es és ,4"-es tartdékat a csomagtartéban az ,A” furatokhoz két M10x30-as
csavart, karosszéria alatéteket és rugos alatéteket hasznalva.

Erésitse fel az ,1"-es és ,2"-es tartdkat baloldalra a ,B” furatokhoz egy M10x45-0s csavart,
karosszéria- és rugds alatétet hasznalva.

Erésitse fel a ,3"-as és ,4"-es tartokat a csomagtartoban jobboldalon a ,B” furathoz egy M10x45-
Os csavart, biztositogylrit, rugdés alatétet és a ,6”-os merevitétartét hasznalva.

Erésitse fel a ,7"-es rogzitészalagot a jobboldali alvazgerendan keresztil a ,C” furathoz egy
M10-es csavart, biztositogylrit, rugos alatétet és csavaranyat hasznalva.

Szerelje fel a ,8"-as rudat a ,D” furatokhoz négy M12x50-es csavart, biztositogyiriiket, rugés
alatéteket és csavaranyakat hasznalva.

Sziikség esetén hasznaljon (1 mm)-es és (2 mm)-es alatétlemezeket, hogy illeszkedjenek a ,8"-as
rud és a ,3"-as tarté kozotti helyre (2-es rajz).

Vigyen fel tomitéanyagot a tomitéanyagon készitett vagasba.

. Tegye vissza a 2, 3, 4 és 5. pontokban emlitett 6sszes alkatrészt.
11.

Szerelje fel a vonégdmb foglalatat és a ,9-es rogzitéelemet az ,E” furatokhoz két M12x70-es
csavart, rugos alatéteket és csavaranyakat hasznalva.

Szerelje fel a dugaljtarté lemezt az ,F” furathoz egy M12x30-as csavart, rugos alatétet és
csavaranyat hasznalva.

Roégzitse a vonérudat egy nyomatékkulccsal. Az aldbbi nyomatékokkal huzza meg a csavarokat:
Kb. 1000 km-es hasznalat utdn hiuzza meg Ujra a csavarokat és csavaranyakat az el6irt
nyomatékra.

A BOSAL semmiféle felelé6sséget nem vallal a termék meghibasodasaért, ha az akar a
felhasznald, akar mas személy hibajabdl illetve a termék nem rendeltetésszerli hasznalata
folytan kovetkezik be.



